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FCC Test Report

Part 15 subpart E

Client Information:
Applicant: Meural Inc.
Applicant add.: 902 Broadway 6th Floor, New York NY, USA, 10010
Product Information:

Product Name: WiFi connected digital frame for streaming art

Model No.: MEUO020DC27

Derivative model No.:  MEU2LEOB27,MEU2WINS27, MEU2WHTCRDSFT

Brand Name: MEURAL
FCC ID: 2AGSWMEU020DC27
FCC Classification: Unlicensed National Information Infrastructure (UNII)
Standards: CFR 47 FCC PART 15 SUBPART E:2016 section 15.407

Prepared By:

Shenzhen ZCT Technology Co.,Ltd.
Add. : No.22, Jingianling Third Street, Jitigang, Huangjiang,Dongguan, Guangdong, China

Date of Receipt:  Jun. 10, 2017 Date of Test: Jun. 10~22, 2017

Date of Issue: Jun. 23, 2017 Test Result: Pass

This device described above has been tested by Shenzhen ZCT Technology Co.,Ltd., and the test

results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it is

applicable only to the tested sample identified in the report.

*This test report must not be used by the client to claim product endorsement by any agency of the
U.S. government.
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2 Test Summary

2.1 Compliance with FCC Part 15 subpart E

FCC Part15 (15.407)

Test Item FCC standard Judgment
AC Conducted Emission 15.207 PASS
26dB/6dB Bandwidth 8§ 15.407 (2) (26 dB) / 8 15.407 (e) (6 dB) PASS
Maximum Conducted Output Power 15.407(a) (1).(2).(3).(4).(5) PASS
Radiated Emission And ( Unwanted
o 15.407(b)& 15.209 PASS
Emissions) Measurement
Radiated Restricted Band Edge
15.407(b)7 PASS
Measurement
Power Spectral Density 15.407(a) (1).(2).(3).(4).(5) PASS
Frequency Stability 15.407(g) PASS
Automatically Discontinue
o 15.407(c) PASS
Transmission
Antenna Requirement 15.203/15.204 PASS

Note: Reference to the ANSI C63.10-2013, KDB 789033 D02v01r01, KDB 662911 D01v02r01 and KDB 644545
DO3v01.

" N/A” denotes test is not applicable in this Test Report.

2.2 Measurement Uncertainty

All measurements involve certain levels of uncertainties, The following measurements uncertainty
Levels maximum value of the uncertainty as below

No. ltem Uncertainty
Conducted Emission Test +1.38dB
Radiated Emission Test +3.57dB

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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3 Test Facility

The test facility is recognized, certified or accredited by the following organizations:

.CNAS- Registration No: L6177
Dongguan Yaxu (AiT) technology Limited is accredited to ISO/IEC 17025:2005 general Requirements for
the competence of testing and calibration laboratories (CNAS-CLO1 Accreditation Criteria for the
competence of testing and calibration laboratories) on Apr. 18, 2013

.FCC- Registration No: 248337
The 3m Semi-Anechoic Chamber, 3m/10m Open Area Test Site and Shielding Room of Dongguan Yaxu
(AIT) technology Limited have been registered by Federal Communications Commission (FCC) on Aug.29,
2014.

.Industry Canada(IC)-Registration No: IC 6819A
The 3m Semi-Anechoic Chamber and 3m/10m Open Area Test Site of A Dongguan Yaxu (AiT) technology
Limited have been registered by Certification and Engineering Bureau of Industry Canada for radio
equipment testing on Oct. 01, 2014.

3.1 Deviation from standard

None

3.2 Abnormalities from standard conditions

None

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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4 General Information

4.1 General Description of EUT

Manufacturer: Heng Gang Glover Optical Manufacturing
No.23,Hong Mian Fourth Road Heng Gang,Long Gang District ShenzZhen
Manufacturer Address: . .
City,China
EUT Name: WiFi connected digital frame for streaming art
Model No.: MEU020DC27

Derivative model No.:

MEU2LEOB27,MEU2WINS27, MEU2WHTCRDS8FT

Antenna Gain:

0 dBi

Model Difference

All models are identical except model name.

Operation frequency:

For 802.11a/n-HT20/ac-VHT20:
5180~5240MHz, 5745~5825MHz
For 802.11n-HT40/ac-VHT40:
5190~5230MHz, 5755~5795MHz
For 802.11ac-VHTS8O:

5210MHz, 5775MHz

Modulation Type and
Antenna Type:

802.11a/n/ac: OFDM
PCB antenna

Maximum Average Output
Power with 5GHz

802.11a: 11.62dBm
802.11n-HT20: 11.85dBm
802.11n-HT40: 11.68dBm
802.11ac-VHT20: 11.46dBm
802.11ac-VHT40: 11.69dBm
802.11ac-VHT80: 6.68dBm

Brand Name:

MEURAL

Power Supply Range:

Input: 100-240V~50/60Hz 1.5A
Output: 12Vdc 4000mA

Power Supply:

The same as above.

H/W No.:

DPF21_20151013 V1.0

S/W No.:

V1.1

Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899
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Channel List
Channel List for 802.11a/n-HT20/ac-VHT20
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 -- --
48 5240 149 5745 153 5765 -- --
157 5785 161 5805 165 5825 -- --
Channel List for 802.11n-HT40/ac-VHT40
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
Channel List for 802.11ac-VHT80
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 155 5775 - -- -- --

Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899
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4.2 Description of Test conditions

(1) EUT was tested in normal configuration (Please See following Block diagram)
1. Block diagram of EUT configuration(TX Mode)

AC Plu
Ae g Adapter EUT

(2) E.U.T. test conditions:
15.31(e): For intentional radiators, measurements of the variation of the input power or the adiated
signal level of the fundamental frequency component of the emission, as appropriate, shall be
performed with the supply voltage varied between 85% and 115% of the nominalrated supply voltage.
For battery operated equipment, the equipment tests shall be performed using a new battery.

(3) Test frequencies:
According to the 15.31(m) Measurements on intentional radiators or receivers, other than
TV broadcast receivers, shall be performed and. If required reported for each band in which
the device can be operated with the device operating at the number of frequencies in each band
specified in the following table:

Frequency range over Number of Location in
which device operates frequencies the range of operation
1 MHz or less 1 Middle
1to 10 MHz 2 1 near top and 1 near bottom

1 near top, 1 near middle and

More than 10 MHz 3
1 near bottom

(4) Frequency range of radiated measurements:
According to the 15.33, The test range will be up to the tenth harmonic of the highest fundamental
frequency.

(5) The EUT ‘s duty cycle is set to 100%

(6) The measurements are performed at all Bit Rate of Transmitter, For all tests the worst-case was
selected as the table below, the data of the worst-case is shown in the report.

Test Mode Mode 1: Transmit by 802.11a

Mode 2: Transmit by 802.11n-HT20

Mode 3: Transmit by 802.11n-HT40

Mode 4: Transmit by 802.11ac-VHT20

Mode 5: Transmit by 802.11ac-VHT40

Mode 6: Transmit by 802.11ac-VHT80

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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(7) Description of Antenna RF Port

Antenna RF Port

T 4
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e
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4.3 EUT Peripheral List

signal
No. Equipment Manufacturer Model No. Serial No. Power cord gbl
cable
1 Adapter Fujia FJ-SW1203000N N/A N/A N/A
4.4 Test Peripheral List
EMC Model
No. | Equipment | Manufacturer ) Serial No. Power cord signal cable
Compliance No.
1 Notebook Asus FCC N/A N/A N/A N/A

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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5 Equipments List for All Test Items

. . Cal. Due
No Test Equipment Manufacturer Model No Serial No Cal. Date Dat
ate
1 L.I.S.N.#1 Kyoritsu KNW-242 8-837-4 2017.06.29 | 2018.06.29
5 L.I.S.N.#2 Kyoritsu KNW-407 8-1789-4 2017.06.29 | 2018.06.29
3 EMI Receiver R&S ESCI 100124 2017.06.29 2018.06.29
4 Coaxial Switch Anritsu MP59B 6200§6441 2017.06.29 | 2018.06.29
Cable
N/A AIT005 Cco01
5 0.09-30MHz 2017.06.29 | 2018.06.29
6 SIGNAL ANALYZER R&S FSv40 101470 2017.06.29 | 2018.06.29
EMI Measuring
7 ] R&S ESR 101660 2017.06.29 | 2018.06.29
Receiver
Low Noise Pre )
8 . Tsj MLA-10K01-B01-27 1205323 2017.06.29 | 2018.06.29
Amplifier
Low Noise Pre )
9 B Ts] MLA-0120-A02-34 2648A04738 2017.06.29 | 2018.06.29
Amplifier
TRILOG Super
10 Broadband test SCHWARZBECK VULB9160 9160-3206 2017.06.29 | 2018.06.29
Antenna
Broadband Horn
11 SCHWARZBECK BBHA9120D 452 2017.06.29 | 2018.06.29
Antenna
BBHA917036
12 SHF-EHF Horn SCHWARZBECK BBHA9170 . 2017.06.29 | 2018.06.29
13 Loop Antenna ETS 6512 00165355 2017.06.29 | 2018.06.29
Radiated Cable 1#
14 FUJIKURA 5D-2W 01 2017.06.29 | 2018.06.29
(30MHz-1GHz)
Radiated Cable 2#
15 FUJIKURA 10D2W 02 2017.06.29 | 2018.06.29
(1GHz -40GHz)
Conducted Cable
16 FUJIKURA 1D-2W 01 2017.06.29 | 2018.06.29
1#(9KHz-30MHz)
17 Power Meter Anritsu ML2495A N/A 2017.06.29 | 2018.06.29
18 Power sensor Anritsu MA2411B N/A 2017.06.29 | 2018.06.29
Note: N/A

Tel: 400-805-1899
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6 Test Result

6.1 Conduction Emissions Measurement

6.1.1 Applied procedures / Limit
(Frequency Range 150KHz-30MHz)

FREQUENCY uasi-peak Average
((I\Q/IHZ) ? (dBuri/) (dBu\Q/]) Standard
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00
0.15-0.5 66 - 56 * 56 -46*
0.50-5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm
of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

6.1.2 Test procedure

a. The EUT was placed 0.4 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.
C. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of

the cable may be terminated, if required, using the correct terminating impedance. The
overall length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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6.1.3 DEVIATION FROM TEST STANDARD
No deviation

6.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /Test Receiver

—— L 1
o O O ©
40cm EUT s o o o
80cm
|LISNh
[ [ ~ = L
N L

\ Horizontal Reference
Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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6.1.5 Test results

WiFi connected digital frame for
EUT: _ Model Name. : MEUO020DC27
streaming art
Temperature: 26 C Relative Humidity: (54%
Pressure: 1010hPa Test Date : 2017-07-18
Test Mode: TX (worst case) Phase : L/N
100.0  dBu¥
Limit: —_—
AVE:

peak
i‘ s
f ALl JIL ’
v
0.0
0.150 0.5 [MHz) 5 30.000
Remark: Factor = LISN factor + Cable Loss + Pulse limiter factor.
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit Over

MHz dBuv dB dBuv dBuv dB  Detector
1 " 0.1500 48.76 11.94 60.70 6599 -529 QP
2 0.1660 36.47 11.61 48.08 5515 -7.07 AVG
3 0.2100 41.98 11.06 53.04 63.20 -10.16 QP
4 0.2100  30.80 11.06 41.86 53.20 -11.34  AVG
5 245980  37.74 11.22 48.96 60.00 -11.04 QP
6 24,8260 29.45 11.23 40.68  50.00 -9.32 AVG

Shenzhen ZCT Technology Co., Ltd.
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100.0 dBu¥Y

Limit: —_—
AVEG: —_—
I
50
I & peak
.. L W| AVG
e R
0.0
0.150 0.5 (MHz) 5 30.000
Remark: Factor = LISN factor + Cable Loss + Pulse limiter factor.
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv dB dBuv dBuv dB Detector
1 0.1580 43.99 11.75 55.74 65.56 -9.82 QP

2 0.1700 30.35 11.55 41.90 54.96 -13.06 AVG
3 0.5180 27.72 10.01 37.73 56.00 -18.27 QP

4 0.5180 21.56 10.01 31.57 46.00 -14.43 AVG
<]
6

25.0180  37.57 11.23 48.80 60.00 -11.20 QP
" 268980  30.%6 11.29 41.85 50.00 -8.15 AVG
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3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com




4CT

¢fﬂf§ Shenzhen ZCT Technology Co.,Ltd. Page 17 of 143 Report No.: 17ZCTE0629003FR

6.2 Radiated Emissions Measurement

6.2.1 Applied procedures / Limit

Test FCC Part15 section 15.407
Requirement:

Limits:
Radiated emissions which fall in the restricted bands must comply with the radiated emission
limits specified as below table. Other emissions shall be at least 20 dB below the highest level of
the desired power:
Frequencies Field Strength Mea.surement
(MH2) (micorvolts/meter) Distance
(meters)
0.009~0.490 2400/F(KH2z) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz at 3M)
PEAK AVERAGE
FREQUENCY (MH2) (dBuV/m) (dBuV/m)
Above 1000 74 54
Notes:

(1) The lower limit shall apply at the transition frequencies.

(2) Emission level (dBuV/m) = 20 log Emission level (uv/m).

(3) For frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20 dB under
any condition of modulation.

'\D/liz?:#ézﬂem 3m (Semi-Anechoic Chamber)

Frequency 9 kHz — 40 GHz for transmitting mode.
range

Test instrumentation resolution bandwidth
9 kHz (9 kHz - 30 MHz), 120 kHz (30 MHz - 1000 MHz), 1 MHz (1000 MHz - 40 GHz)

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Detector: For PK and QP value:
RBW =1 MHz for f > 1 GHz, 100 kHz for f <1 GHz
VBW > RBW
Sweep = auto
Detector function = peak
Trace = max hold
For AV value:
RBW =1 MHz for f > 1 GHz,
VBW =10 Hz
Sweep = auto

Detector function = peak

Trace = max hold

Test Procedure:
1)9 kHz to 30 MHz emissions:

For testing performed with the loop antenna, testing was performed in accordance to ANSI C63.10.
The centre of the loop was positioned 1 m above the ground and positioned with its plane vertical at
the specified distance from the EUT, During testing the loop was rotated about its vertical axis for
maximum response at each azimuth and also investigated with the loop positioned in the horizontal
plane.

2)30 MHz to 1 GHz emissions:

For testing performed with the bi-log type antenna, testing was performed in accordance to ANSI
C63.10. The measurement is performed with the EUT rotated 360°, the antenna height scanned
between 1m and 4m, and the antenna rotated to repeat the measurement for both the horizontal and
vertical antenna polarizations.

3)1 GHz to 40 GHz emissions:

Test site with RF absorbing material covering the ground plane that met the site validation criterion
called out in CISPR 16-1-4:2007 was used to perform radiated emission test above 1 GHz.

For testing performed with the horn antenna, testing was performed in accordance to ANSI C63.10.
The measurement is performed with the EUT rotated 360°, the antenna height scan between 1m and
4m, and the antenna rotated to repeat the measurement for both the horizontal and vertical antenna
polarizations.

For the radiated emission test above 1GHz:

Place the measurement antenna away from each area of the EUT determined to be a source of
emissions at the specified measurement distance, while keeping the measurement antenna aimed at
the source of emissions at each frequency of significant emissions, with polarization oriented for
maximum response. The measurement antenna may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission and staying aimed at the emission source for
receiving the maximum signal. The final measurement antenna elevation shall be that which
maximizes the emissions. The measurement antenna elevation for maximum emissions shall be

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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restricted to a range of heights of from 1 m to 4 m above the ground or reference ground plane.

And according 15.35(a)

15.35(a) On any frequency or frequencies below or equal to 1000 MHz, the limits shown are based on
measuring equipment employing a CISPR quasi-peak detector function and related measurement
bandwidths, unless otherwise specified. The specifications for the measuring instrument using the
CISPR quasi-peak detector can be found in Publication 16 of the International Special Committee on
Radio Interference (CISPR) of the International Electro technical Commission. As an alternative to
CISPR quasi-peak measurements, the responsible party, at its option, may demonstrate compliance
with the emission limits using measuring equipment employing a peak detector function, properly
adjusted for such factors as pulse desensitization, as long as the same bandwidths as indicated for
CISPR quasi-peak measurements are employed.

Note: For pulse modulated devices with a pulse-repetition frequency of 20 Hz or less and for which
CISPR quasi-peak measurements are specified, compliance with the regulations shall be
demonstrated using measuring equipment employing a peak detector function, properly adjusted for
such factors as pulse desensitization, using the same measurement bandwidths that are indicated for
CISPR quasi-peak measurements.

According to 15.35 (b) Unless otherwise specified, on any frequency or frequencies above 1000 MHz,
the radiated emission limits are based on the use of measurement instrumentation employing an
average detector function. Unless otherwise specified, measurements above 1000 MHz shall be
performed using a minimum resolution bandwidth of 1 MHz. When average radiated emission
measurements are specified in this part, including average emission measurements below 1000
MHz, there also is a limit on the peak level of the radio frequency emissions. Unless otherwise
specified, e.g., see §8§ 15.250, 15.252, 15.255, and 15.509-15.519 of this part, the limit on peak radio
frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the
equipment under test. This peak limit applies to the total peak emission level radiated by the device,
e.g., the total peak power level. Note that the use of a pulse desensitization correction factor may be
needed to determine the total peak emission level. The instruction manual or application note for the
measurement instrument should be consulted for determining pulse desensitization factors, as
necessary.

Shenzhen ZCT Technology Co., Ltd.
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Test Configuration:

1) 9 kHz to 30 MHz emissions:

2) 30 MHz to 1 GHz emissions:

RE_ EUT

Shenzhen ZCT Technology Co., Ltd.
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3) 1 GHzto 40 GHz emissions:
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The field strength is calculated by adding the Antenna Factor, Cable Loss & Per-amplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna, Factor + Cable Loss — Preamplifier Factor

Shenzhen ZCT Technology Co., Ltd.
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6.2.2 Radiated Emissions Test Data

9 kHz~30 MHz Field Strength of Unwanted Emissions. Quasi-Peak Measurement

The measurements with active loop antenna were greater than 20dB below the limit, so the test data
were not recorded in the test report.

Shenzhen ZCT Technology Co., Ltd.
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30 MHz~1 GHz Field Strength of Unwanted Emissions. Quasi-Peak Measurement

WiFi connected digital frame for

EUT: ) Model Name : MEU020DC27
streaming art
Pressure: 1010 hPa Relative Humidity: |50%
DC 12V from adapter,
Test Mode : TX mode(worse-case) Test Voltage :

AC 120V/60Hz for adapter

Measurement Distance (3 m

Frenqucy Range |30MHz to 1GHz

RBW/VBW 100KHz / 300KHz for spectrum, RBW=120KHz for receiver.
Vertical
80.0 dBuV/m
Limit: —_
Margin:
Iy
10 : | 3 X .
2 X 8 W
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.0

Measurement Level = Reading Level + Factor, Factor=Ant Factor + Cable Loss— Pre-amplifier.

Reading Correct

No. Mk. Freq. Level Factor

Measure-
ment Limit

Qver

MHz dBuv dB

dBuv/m dBuv/m

db Detector

L

41.8596 53.96  -17.06

36.90 40.00 -3.10 QP

78.1389 55.11 -19.14

35.97 40.00 -4.03 QF

130.8369 5440 -14.90

39.50 4350 -400 QP

239.9874 5494  -14.07

40.87 4600 -513 QP

360.4476 4465 -7.99

37.06 46.00 -894 QF

| | B W R —

782.3452 35.73 0.18

35.91 46.00 -10.09 QF
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Horizontal
80.0 dBuV/m
Limit: —_—
Margin:
I
a0 [ 3 1 5 S
1 2
W
0.0
30.000 40 B0 GO0 70 80 [MHz) 300 400 500 GOD 700  1000.0
Measurement Level = Reading Level + Factor, Factor=Ant Factor + Cable Loss— Pre-amplifier.
Reading Correct Measure- )
No. MK. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuvim dBuv/m dB Detector

1 37.6798 4753  -14.51 33.02 4000 -6.98 QP
2 1 762442 5378  -18.88 3490 4000 -5.10 QP
3 " 104.1701 55.13  -15.63 39.50 4350 -4.00 QP
4 273.2341 50.88  -12.16 38.72 4600 -7.28 QP
<]
6

366.8231 46.77 -7.57 39.20 46.00 -6.80 QP
541.3723 4414 -4.14 40.00 4600 -8.00 QF

Shenzhen ZCT Technology Co., Ltd.
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1~40 GHz Field Strength of Fundamental & Field Strength of Unwanted Emissions.
Peak & Average Measurement.

TX Mode: Ant Measurement Distance: (3 m
Test channel: 802.11a-5180MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1IMHz/10Hz for Average.

1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show

in the report.

Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10360.000 39.31 12.56 51.87 74.00 -22.13 PEAK
15540.000 37.85 16.45 54.30 74.00 -19.70 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MH2) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10360.000 38.52 12.56 51.08 74.00 -22.92 PEAK
15540.000 36.49 16.45 52.94 74.00 -21.06 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.
No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11a-5220 MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10440.000 36.67 12.64 49.31 74.00 -24.69 PEAK
15660.000 35.54 16.53 52.07 74.00 -21.93 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10440.000 37.12 12.64 49.76 74.00 -24.24 PEAK
15660.000 35.36 16.53 51.89 74.00 -22.11 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11a-5240 MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10480.000 36.48 12.68 49.16 74.00 -24.84 PEAK
15720.000 34.75 16.54 51.29 74.00 -22.71 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10480.000 35.12 12.68 47.80 74.00 -26.20 PEAK
15720.000 34.37 16.54 50.91 74.00 -23.09 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11a-5745 MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11490.000 33.84 16.82 50.66 74.00 -23.34 PEAK
17235.000 35.72 22.93 58.65 74.00 -15.35 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11490.000 34.21 16.82 51.03 74.00 -22.97 PEAK
17235.000 35.58 22.93 58.51 74.00 -15.49 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11a-5785 MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11570.000 34.10 16.71 50.81 74.00 -23.19 PEAK
17355.000 36.79 24.37 61.16 74.00 -12.84 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11570.000 33.25 16.71 49.96 74.00 -24.04 PEAK
17355.000 35.58 24.37 59.95 74.00 -14.05 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11a-5825 MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11650.000 34.12 16.61 50.73 74.00 -23.27 PEAK
17475.000 29.38 25.01 54.39 74.00 -19.61 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11650.000 35.72 16.61 52.33 74.00 -21.67 PEAK
17475.000 28.82 25.01 53.83 74.00 -20.17 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT20-5180MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10360.000 33.24 12.56 45.80 74.00 -28.20 PEAK
15540.000 35.37 16.45 51.82 74.00 -22.18 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10360.000 35.73 12.56 48.29 74.00 -25.71 PEAK
15540.000 36.15 16.45 52.60 74.00 -21.40 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT20-5220MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10440.000 33.98 12.64 46.62 74.00 -27.38 PEAK
15660.000 29.44 16.53 45.97 74.00 -28.03 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10440.000 32.12 12.64 44.76 74.00 -29.24 PEAK
15660.000 28.91 16.53 45.44 74.00 -28.56 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT20-5240MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10480.000 33.15 12.68 45.83 74.00 -28.17 PEAK
15720.000 29.36 16.54 45.90 74.00 -28.10 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10480.000 34.50 12.68 47.18 74.00 -26.82 PEAK
15720.000 28.83 16.54 45.37 74.00 -28.63 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT20-5745MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11490.000 34.95 16.82 51.77 74.00 -22.23 PEAK
17235.000 29.91 22.93 52.84 74.00 -21.16 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11570.000 35.83 16.71 52.54 74.00 -21.46 PEAK
17235.000 28.42 22.93 51.35 74.00 -22.65 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT20-5785MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11570.000 35.39 16.71 52.10 74.00 -21.90 PEAK
17355.000 28.72 24.37 53.09 74.00 -20.91 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11570.000 36.12 16.71 52.83 74.00 -21.17 PEAK
17355.000 29.48 24.37 53.85 74.00 -20.15 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT20-5825MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11650.000 33.56 16.61 50.17 74.00 -23.83 PEAK
17475.000 29.71 25.01 54.72 74.00 -19.28 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11650.000 34.82 16.61 51.43 74.00 -22.57 PEAK
17475.000 28.37 25.01 53.38 74.00 -20.62 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT40-5190MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10380.000 39.13 12.58 51.71 74.00 -22.29 PEAK
15570.000 28.50 16.48 44,98 74.00 -29.02 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10380.000 38.30 12.58 50.88 74.00 -23.12 PEAK
15570.000 29.43 16.48 45.91 74.00 -28.09 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT40-5230MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10460.000 37.40 12.66 50.06 74.00 -23.94 PEAK
15690.000 28.21 16.53 44,74 74.00 -29.26 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10460.000 36.23 12.66 48.89 74.00 -25.11 PEAK
15690.000 26.54 16.53 43.07 74.00 -30.93 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT40-5755MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11510.000 34.59 16.78 51.37 74.00 -22.63 PEAK
17265.000 28.31 23.29 51.60 74.00 -22.40 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11510.000 35.12 16.78 51.90 74.00 -22.10 PEAK
17265.000 29.43 23.29 52.72 74.00 -21.28 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11n HT40-5795MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11590.000 36.31 16.69 53.00 74.00 -21.00 PEAK
17385.000 31.40 24.73 56.13 74.00 -17.87 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11590.000 34.87 16.69 51.56 74.00 -22.44 PEAK
17385.000 28.20 24.73 52.93 74.00 -21.07 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT20-5180MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10360.000 34.79 12.56 47.35 74.00 -26.65 PEAK
15540.000 30.48 16.45 46.93 74.00 -27.07 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10360.000 33.05 12.56 45.61 74.00 -28.39 PEAK
15540.000 29.34 16.45 45.79 74.00 -28.21 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT20-5220MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10440.000 34.87 12.64 47.51 74.00 -26.49 PEAK
15660.000 31.69 16.53 48.22 74.00 -25.78 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10440.000 33.66 12.64 46.30 74.00 -27.70 PEAK
15660.000 32.01 16.53 48.54 74.00 -25.46 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT20-5240MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10480.000 34.46 12.68 47.14 74.00 -26.86 PEAK
15720.000 32.93 16.54 49.47 74.00 -24.53 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10480.000 33.15 12.68 45.83 74.00 -28.17 PEAK
15720.000 34.79 16.54 51.33 74.00 -22.67 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT20-5745MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11490.000 34.93 16.82 51.75 74.00 -22.25 PEAK
17235.000 32.76 22.93 55.69 74.00 -18.31 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11490.000 36.17 16.82 52.99 74.00 -21.01 PEAK
17235.000 28.22 22.93 51.15 74.00 -22.85 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT20-5785MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11570.000 35.86 16.71 52.57 74.00 -21.43 PEAK
17355.000 29.14 24.37 53.51 74.00 -20.49 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11570.000 34.27 16.71 50.98 74.00 -23.02 PEAK
17355.000 28.66 24.37 53.03 74.00 -20.97 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT20-5825MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11650.000 35.58 16.61 52.19 74.00 -21.81 PEAK
17475.000 29.30 25.01 54.31 74.00 -19.69 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11650.000 33.29 16.61 49.90 74.00 -24.10 PEAK
17475.000 28.76 25.01 53.77 74.00 -20.23 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT40-5190MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10380.000 33.12 12.58 45.70 74.00 -28.30 PEAK
15570.000 30.35 16.48 46.83 74.00 -27.17 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10380.000 35.57 12.58 48.15 74.00 -25.85 PEAK
15570.000 32.60 16.48 49.08 74.00 -24.92 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT40-5230MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10460.000 34.21 12.66 46.87 74.00 -27.13 PEAK
15690.000 30.66 16.53 47.19 74.00 -26.81 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10460.000 35.14 12.66 47.80 74.00 -26.20 PEAK
15690.000 30.77 16.53 47.30 74.00 -26.70 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT40-5755MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11510.000 36.37 16.78 53.15 74.00 -20.85 PEAK
17265.000 32.92 23.29 56.21 74.00 -17.79 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11510.000 34.85 16.78 51.63 74.00 -22.37 PEAK
17265.000 31.20 23.29 54.49 74.00 -19.51 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT40-5795MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11590.000 33.17 16.69 49.86 74.00 -24.14 PEAK
17385.000 31.62 24.73 56.35 74.00 -17.65 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11590.000 34.80 16.69 51.49 74.00 -22.51 PEAK
17385.000 30.35 24.73 55.08 74.00 -18.92 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT80-5210MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
10420.000 32.16 12.62 44.78 74.00 -29.22 PEAK
15630.000 29.94 16.52 46.46 74.00 -27.54 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
10420.000 34.52 12.62 47.14 74.00 -26.86 PEAK
15630.000 31.76 16.52 48.28 74.00 -25.72 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions

from unintentional radiators which are attenuated more than 20 dB below the permissible value need not

be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;
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TX Mode: Ant Measurement Distance: |3 m
Test channel: 802.11ac HT80-5775MHz Frequency Range: 1GHz to 40GHz
RBW/VBW: Spurious emission: 1MHz/3MHz for Peak, 1MHz/10Hz for Average.
1. Average measurement was not performed if peak level lower than average limit.
Remark: 2. Other frequency was 20dB below limit line within 1-40GHz, there is not show
in the report.
Vertical
Reading Correct Measure e .
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuVv) (dB) (dBuV/m)
11550.000 33.11 16.73 49.84 74.00 -24.16 PEAK
17325.000 30.45 24.01 54.46 74.00 -19.54 PEAK
Horizontal
Reading Correct Measure o )
Frequency Limit Margin
Level Factor Level Detector Type
(MHz) (dBuV/m) (dB)
(dBuV) (dB) (dBuV/m)
11550.000 34.78 16.73 51.51 74.00 -22.49 PEAK
17325.000 31.54 24.01 55.55 74.00 -18.45 PEAK

The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.

No any other emissions level which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions
from unintentional radiators which are attenuated more than 20 dB below the permissible value need not
be reported unless specifically required elsewhere in this Part.

Hence there no other emissions have been reported.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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6.3 Radiated Restricted Band Edge Measurement

6.3.1 Applied procedures / Limit

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency range
from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of =17
dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall not
exceed an e.i.r.p. of =27 dBm/MHz.

(3) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz.
A lower resolution bandwidth may be employed near the band edge, when necessary, provided the
measured energy is integrated to show the total power over 1 MHz.

(4) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in
§15.209. Further, any U-NII devices using an AC power line are required to comply also with the
conducted limits set forth in §15.207.

(5) The provisions of §15.205 apply to intentional radiators operating under this section. (6) When
measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the upper
and lower frequency band edges as the design of the equipment permits.

6.3.2 Test procedure

For Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 5150 MHz

Start/Stop Frequenc
ity Upper Band Edge: 5350 MHz

RB / VB (emission in restricted band) 1000 KHz/3000 KHz

Trace-Mode: Max hold

For Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 5700 to 5725 MHz

Start/Stop Frequenc
P d y Upper Band Edge: 5850 to 5870 MHz

RB / VB (emission in restricted band) 1000 KHz/3000 KHz

Trace-Mode: Max hold

6.3.3 Deviation from standard

No deviation.

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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6.3.4 Test results
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Spectrum l':%:(
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Ant 802.11 n20
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Spectrum l':%:(
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Ant 802.11 n40

Spectrum l':%:(

Ref Level 20.00 dBm @ RBW 1 MHz
& Att 230 dé  SWT 20.9 ps @ VBW 3 MHz Mode asuto FFT
@ 1Pk Max
Limit ¢heck PABS M2[1] -34.23 dBm
Line 5F25 PARS 5.72500000 GHZ|
10 dBhe 5650 PABS M1[1] -37.63 dBm
5.71500000 GHz|
0 dBm
-20 dBm |
57254pm JENEY 5 A \ Vil

i i Y

~40 dBm A
JMW%N\WW

-50 dBm

-50 dBm

-70 dBm

Start 5.65 GHz 32000 pts Stop 5.8 GHz
Marker
Type | Ref | Trc| ¥-value | ¥-value | Function | Function Result |
M1 1 L.715 GHz -37.63 dém
Mz 1 5,725 GHz -34.23 dBm

Spectrum l':%:(

Ref Level 20.00 dBm @ RBW 1 MHz

| Att 30 dE  SWT 28.7 ps @ VBW 3 MHz Mode asuto FFT

@ 1Pk Max

Limit ¢heck PAE: M1[1] -47.50 dBm

Line 5150 PABS 5.35000000 GHz
10 dBIhEmysT P&

0 dem
-10 dBfn \
-20 djm

51504gm \n/'\ 1 5350
|~

BTy

-40 dBm
K W] M1
W% A n;\,.rnx\ndnl,. PN .A.J\.“Mﬂ.l'\-\

-50 dBm T

-50 dBm

-70 dBm

Start 5.2 GHz 32000 pts Stop 5.4 GHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function Function Result
M1 1 5.35 GHz -47.50 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C-T

¢;I’EI§ Shenzhen ZCT Technology Co.,Ltd. Page 59 of 143 Report No.: 17ZCTE0629003FR
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Spectrum l':%:(
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Ant 802.11 ac80
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6.4 BANDWIDTH TEST

6.4.1 Applied procedures / Limit

The bandwidth at 26 dB down from the highest in-band spectral density is measured with a
spectrum analyzer connected to the antenna terminal while the EUT is operating at its
maximum power control level, as defined in KDB 789033, at the appropriate frequencies. The
spectrum analyzer’s bandwidth measurement function is configured to measure the 26 dB

bandwidth.

The 26 dB bandwidth is used to determine the conducted power limits.
There is no limit bandwidth for U-NII-1, U-NII-2-A and U-NII-2-C.

The minimum of 6dB Bandwidth measurement is 0.5 MHz for U-NII-3

6.4.2 Test procedure
26 dB BANDWID PROCEDURES

a. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules vO1
b. Set RBW = approximately 1% of the emission bandwidth.
c. Trace mode = max hold

d. Detector = Peak

e. Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%

6 dB BANDWID PROCEDURES

99%

a. Set resolution bandwidth (RBW) = 100 kHz

b. Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.

c. Trace mode = max hold.

d. Sweep = auto couple.

e. Measure the maximum width of the emission that is constrained by the frequencies associated with

the two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission

BANDWID PROCEDURES

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4.SetVBW = 3 « RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep mode
shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5 % of the total is reached; that
frequency is recorded as the lower frequency. The process is repeated until 99.5 % of the total is
reached; that frequency is recorded as the upper frequency. The 99% occupied bandwidth is the
difference between these two frequencies.
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6.4.3 Deviation from standard
No deviation.

6.4.4 Test setup

EUT SPECTRUM
ANALYZER
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6.4.5 Test results

Test Mode Data Rate |Channel Frequency(26dB Bandwidth6dB Bandwidth] Result
(Mbps) | No. (MHz) (MHz) (MHz)

Ant
802.11a 6 36 5180 20.2387 17.4984 Pass
802.11a 6 44 5220 20.495 17.5062 Pass
802.11a 6 48 5240 20.105 17.5078 Pass
802.11a 6 149 5745 20.2387 17.4937 Pass
802.11a 6 157 5785 20.0037 17.5031 Pass
802.11a 6 165 5825 20.2587 17.4984 Pass
802.11n-HT20 7.2 36 5180 20.1187 17.4922 Pass
802.11n-HT20 7.2 44 5220 20.2125 17.4812 Pass
802.11n-HT20 7.2 48 5240 20.2225 17.5312 Pass
802.11n-HT20 7.2 149 5745 20.205 17.5094 Pass
802.11n-HT20 7.2 157 5785 20.125 17.5141 Pass
802.11n-HT20 7.2 165 5825 20.175 17.5016 Pass
802.11n-HT40 15 38 5190 40.44 35.625 Pass
802.11n-HT40 15 46 5230 40.6425 35.435 Pass
802.11n-HT40 15 151 5755 40.45 35.295 Pass
802.11n-HT40 15 159 5795 40.115 35.3175 Pass
802.11ac-VHT2 7.2 36 5180 20.815 17.4891 Pass
802.11ac-VHT2 7.2 44 5220 23.0862 17.4953 Pass
802.11ac-VHT2 7.2 48 5240 20.2075 17.5406 Pass
802.11ac-VHT2 7.2 149 5745 20.2012 17.5063 Pass
802.11ac-VHT2 7.2 157 5785 20.2325 17.525 Pass
802.11ac-VHT2 7.2 165 5825 20.4187 17.2437 Pass
802.11ac-VHT4 15 38 5190 40.515 35.005 Pass
802.11ac-VHT4 15 46 5230 40.1375 35.4238 Pass
802.11ac-VHT4 15 151 5755 40.4375 35.33 Pass
802.11ac-VHT4 15 159 5795 40.2075 35.455 Pass
802.11ac-VHT8 32.5 42 5210 81.625 76.1626 Pass
802.11ac-VHT8 32.5 155 5775 82.29 76.1 Pass

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Fax: 86-755-23702323,;

http: //www.renzhengjiance.com




4C<T
L= =T

Shenzhen ZCT Technology Co.,Ltd.

Page 65 of 143

Report No.: 17ZCTE0629003FR

26 dBc Bandwidth plot as follows:
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Spectrum | lnéf:

Ref Level 20.00 dBm @ RBW 300 kHz
|a Att 30 dE SWT 18.9ps @ VBW 1 MHz Mode suto FFT
@ 1Pk Max
M1[1] -9.49 dBm
5.78287310 GHz
10 dem nds 26.00 dB
Bw 20.003700000 MHz
0 dém Q factor 280.1
M1
b
-10 dBm /NWW\”\WW'\\
-20 dBm / \
-30 dBm y \K
-40 dBm
ARV
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7828731 GHz -9.49 dBm ndB down 20,0037 MHz
T1 1 L5.7749504 GHz -35.49 dBm nde 26.00 dB
T2 1 5.7949631 GHz -35.49 dBm Q factor 289.1

Spectrum | lnéf:

Ref Level 20.00 dBm & RBW 300 kHz
o Att 30 dE  SWT 18.0ps @ YBW 1MHz Mode Auto FFT
@ 1Pk Max
M1[1] -10.67 dBm
5.82204690 GHz
10 dém ndB 26.00 dB
Bw 20.258700000 MHz
0 dém Q factor 287.4
M1
-10 dBm x

-20 dBm fwwmw‘\

-30 dBm TYJ/ RE
-40 dBm

- Bm

-60 dBm

-70 dBm

CF 5.825 GHz 32000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.8220469 GHz -10.567 dBm ndB down 20,2587 MHz
T1 1 5£.8149019 GHz -36.67 dBm nde 26.00 dB
T2 1 5.8351606 GHz -36.66 dBm Q factor 287.4
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Ant 802.11 n20
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Spectrum |
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Spectrum | lnéf:
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Ant 802.11 n40
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o Att 30 dE  SWT 18.0ps @ YBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] -8.91 dBm
5.18535130 GHz
10 dém ndB 26.00 dB
Bw 40.440000000 MHz
0 dém Q factor 128.2
M1
-10 dBm X

-20 dBm FMWM qw\fﬁr WW\

/ \

-40 ey ,I;y &'\.n AN PRV
SN

Y Ay v
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.1853513 GHz -8.91 dBm ndB down 40,44 MHz
T1 1 5.1696713 GHz -34.91 dBm nde 26.00 dB
T2 1 5.2101113 GHz -34.90 dBm Q factor 128.2
Spectrum | lnéf:
Ref Level 20.00 dBm @ RBW 500 kHz
|a Att M dE SWT 18.9ps @ VBW 2 MHz Mode suto FFT
@ 1Pk Max
M1[1] -8.39 dBm
5.22317630 GHz
10 dém ndB 26.00 dB
0 de Bw 40.642500000 MHz
M
M1 Q factor 128.5
-10 dBm XWNY\IJWWVH,‘W’\\
-20 dBm //’\ \—r
-30 dBm Ny \i‘
40 ' /x\_\ /\.\
reefling U/ W,/ N
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.2231763 GHz -8.39 dBm ndB down 40,6425 MHz
T1 1 5.2099163 GHz -34.38 dBm nde 26.00 dB
T2 1 5.2505588 GHz -34.39 dBm Q factor 128.5

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Spectrum | lnéf:
Ref Level 20.00 dBm @ RBW 500 kHz
|a Att M dE SWT 18.9ps @ VBW 2 MHz Mode suto FFT
@ 1Pk Max
M1[1] -11.31 dBm
5.75998130 GHz
10 dem nds 26.00 dB
Bw 40.450000000 MHz
0 dém Q factor 142.4
M1
-10 dBm j/\""‘ﬂ'\"'\
-20 dBm / \
-30 dBm
J ¥
0 B L
-50 dBm
-60 dBm
-70 dBm
CF 5.735 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7599813 GHz -11.31 dBm ndB down 40,45 MHz
T1 1 5.7348863 GHz -37.30 dBm nde 26.00 dB
T2 1 5.7753363 GHz -37.30 dBm Q factor 142.4
Spectrum | lnéf:
Ref Level 20.00 dBm @ RBW 500 kHz
|a Att M dE SWT 18.9ps @ VBW 2 MHz Mode suto FFT
@ 1Pk Max
M1[1] -11.11 dBm
5.79124380 GHz
10 dem nds 26.00 dB
Bw 40.115000000 MHz
0 dém Q factor 144.4
M1
-10 dBm
-20 dBm / \
-30 dBm
Tf)/ ‘5 AN
A
-40 dBm PN 'S Y S ]
-50 dBm
-60 dBm
-70 dBm
CF 5.795 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7912438 GHz -11.11 dBm ndB down 40,115 MHz
T1 1 5.7749038 GHz -37.11 dBm nde 26.00 dB
T2 1 5.8150188 GHz -37.12 dBm Q factor 144.4

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
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Spectrum |

Ant 802.11 ac20

(=)

Ref Level 20.00 dBm

@ RBW 300 kHz

|a Att 30 dE SWT 18.9ps @ VBW 1 MHz Mode suto FFT
@ 1Pk Max
M1[1] -6.07 dBm
5.17224310 GHz
10 dem nds 26.00 dB
Bw 20.815000000 MHz
b dem T Q factor 248.5
10 dBm ﬂx\wm A s P
-20 dBm // \\
20 cem — 2
%0 dBm VPN
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.1722431 GHz -6.07 dBm ndB down 20,815 MHz
T1 1 5.1693856 GHz -32.07 dBm nde 26.00 dB
T2 1 5.1902006 GHz -32.07 dBm Q factor 248.5
Spectrum

(=)

Ref Level 20.00 dBm

@ RBW 300 kHz

|a Att 30 dE SWT 18.9ps @ VBW 1 MHz Mode suto FFT
@ 1Pk Max
M1[1] -6.79 dBm
5.21719810 GHz
10 dém ndB 26.00 dB
Bw 23.086200000 MHz
& dem Tl Q factor 226.0
10 dem e LW M L b i P,
-20 dBm / \
T1 / \ 12
=30 dBm WV\YV MM
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.22 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.2171981 GHz -6.79 dBm ndB down 23,0862 MHz
T1 1 5.2091206 GHz -32.78 dBm nde 26.00 dB
T2 1 5.2322069 GHz -32.79 dBm Q factor 226.0

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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Spectrum |

(=)

Ref Level 20.00 dBm @ RBW 300 kHz

|a Att 30 dE SWT 18.9ps @ VBW 1 MHz Mode suto FFT
@ 1Pk Max
M1[1] -8.33 dBm
5.24351560 GHz
10 dém ndB 26.00 dB
Bw 20.207500000 MHz
0 dém . factor 259.5
-10 dBm /,, S T Bl e \
-20 dBm / \
-30 dBm y {{A'
-40 dBm pd /\uf\ A
[T l U\_f\
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.2435156 GHz -8.33 dBm ndB down 20,2075 MHz
T1 1 5£.2299594 GHz -34.33 dBm nde 26.00 dB
T2 1 5.2501669 GHz -34.33 dBm Q factor 259.5

Spectrum |

(=)

Ref Level 20.00 dBm @ RBW 300 kHz

|a Att 30 dE SWT 18.9ps @ VBW 1 MHz Mode suto FFT
@ 1Pk Max
M1[1] -10.60 dBm
5.74773190 GHz
10 dem nds 26.00 dB
Bw 20.201200000 MHz
0 dém Q factor 284.5
M1
-10 dBm WM/NJ'\"\
[{n W-\\
-20 dBm / \
-30 dBm y \(‘?
-40 dBm =
T "l
50 dbm (‘/\“”\J\,
-60 dBm
-70 dBm
CF 5.745 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7477319 GHz -10.50 dBm ndB down 20,2012 MHz
T1 1 5.7348731 GHz -36.60 dBm nde 26.00 dB
T2 1 5. 7550744 GHz -36.59 dBm Q factor 284.5

Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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Spectrum | lnéf:'

Ref Level 20.00 dBm & RBW 300 kHz
o Att 30 dE  SWT 18.0ps @ YBW 1MHz Mode Auto FFT
@ 1Pk Max
M1[1] -10.42 dBm
5.78274940 GHz
10 dém ndB 26.00 dB
Bw 20.232500000 MHz
0 dém Q factor 285.8
M1
-10 dBm X
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-60 dBm
-70 dBm
CF 5.785 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7827494 GHz -10.42 dBm ndB down 20,2325 MHz
T1 1 5.7748881 GHz -36.42 dBm nde 26.00 dB
T2 1 5.7951206 GHz -36.41 dBm Q factor 285.8
Spectrum | lnéf:'
Ref Level 20.00 dBm @ RBW 300 kHz
|a Att 30 dE SWT 18.9ps @ VBW 1 MHz Mode suto FFT
@ 1Pk Max
M1[1] -10.72 dBm
5.83227560 GHz
10 dem nds 26.00 dB
Bw 20.418700000 MHz
0 dém Q factor 285.6
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-40 dBm w \J( a
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-60 dBm
-70 dBm
CF 5.825 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.8322756 GHz -10.73 dBm ndB down 20,4187 MHz
T1 1 5£.8146906 GHz -36.73 dBm nde 26.00 dB
T2 1 5.8351094 GHz -36.73 dBm Q factor 285.6

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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Ant 802.11 ac40

Spectrum | lnéf:'

Ref Level 20.00 dBm @ RBW 500 kHz
o Att 30 dE  SWT 18.0ps @ YBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] -9.33 dBm
5.18541630 GHz
10 dém ndB 26.00 dB
Bw 40.515000000 MHz
0 dém Q factor 128.0
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-50 dBm
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-70 dBm

CF 5.19 GHz 32000 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.1854163 GHz -9.33 dBm ndB down 40,515 MHz
T1 1 5.1697463 GHz -35.33 dBm nde 26.00 dB
T2 1 5.2102613 GHz -35.34 dBm Q factor 128.0

Spectrum | lnéf:' I
Ref Level 20.00 dBm @ RBW 500 kHz

s Att 30dB  SWT 18.0ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] -8.75 dBm
5.23644130 GHz
10 dém ndB 26.00 dB
Bw 40.127500000 MHz
0 dém Q factor 130.5
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ot all e Wi

-50 dBm

-60 dBm

-70 dBm

CF 5.23 GHz 32000 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.2364413 GHz -B8.75 dBm ndB down 40,1375 MHz
T1 1 5£.2099438 GHz -34.74 dBm nde 26.00 dB
T2 1 5.2500813 GHz -34.74 dBm Q factor 130.5

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Spectrum |

=]

Ref Level 20.00 dBm

@ RBW 500 kHz

|a Att M dE SWT 18.9ps @ VBW 2 MHz Mode suto FFT
@ 1Pk Max
M1[1] -11.07 dBm
5.77103380 GHz
10 dBm ndB 26.00 dB
Bw 40.437500000 MHz
0 dBm Q factor 142.7
-10 dBm
-20 dBm / \
-30 dBm
“‘ 7 5
N e g
-50 dBm
-60 dBm
-70 dBm

CF 5.735 GHz

32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7710338 GHz -11.07 dBm ndB down 40,4375 MHz
T1 1 5.7348963 GHz -37.07 dBm nde 26.00 dB
T2 1 5.7753338 GHz -37.07 dBm Q factor 142.7

Spectrum |

(=)

Ref Level 20.00 dBm

@ RBW 500 kHz

|a Att M dE SWT 18.9ps @ VBW 2 MHz Mode suto FFT
@ 1Pk Max
M1[1] ©10.93 dBm
5.79980130 GHz
10 e nds 26.00 dB
Bw 40.207500000 MHz
0 dém Q factor 144.2
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i ¥ X
e Myl ™ H"'"[V W\MWW
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60 dBm
-70 dBm

CF 5.795 GHz

32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.7998013 GHz -10.93 dBm ndB down 40,2075 MHz
T1 1 5.7749B838 GHz -36.93 dBm nde 26.00 dB
T2 1 5.8151913 GHz -36.92 dBm Q factor 144.2

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;
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Ant 802.11 ac80

Spectrum | lnéf:' I

Ref Level 20.00 dBm @ RBW 1 MHz
& Att 30 dB SWT 22.0 ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] -14.50 dBm
5.20325250 GHz
10 e nds 26.00 dB
Bw 81.625000000 MHz
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e
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Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.2032525 GHz -14.50 dBm ndB down 81,625 MHz
T1 1 5.1692875 GHz -40.50 dBm nde 26.00 dB
T2 1 5.2509125 GHz -40.49 dBm Q factor 63.7
Spectrum | lnéf:'
Ref Level 20.00 dBm @ RBW 1 MHz
|a Att 0 dE SWT 22.0ps @ VBW 3 MHz Mode asuto FFT
@ 1Pk Max
M1[1] -16.27 dBm
5.80829250 GHz
10 dem nds 26.00 dB
Bw 82.290000000 MHz
0 dém Q factor 70.6
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-60 dBm

-70 dBm

CF 5.775 GHz 32000 pts Span 160.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 5.8082925 GHz -16.27 dBm ndB down 82,29 MHz
T1 1 5.7336275 GHz -42.27 dBm nde 26.00 dB
T2 1 5.8159175 GHz -42.28 dBm Q factor 0.6

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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6 dBc Bandwidth plot as follows:

Ant 802.11 a
Spectrum l':%:( |
Ref Level 20.00 dBm @ RBW 100 kHz
& Att 230 dB  SWT 56.2 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D2[1] -6.00 dB
6.25310 MHz
10 dBrm M1[1] -10.43 dBm
5.18248980 GHz
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-50 dBm

-70 dBm

CF 5.18 GHz 32000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | Function Function Result
M1 1 5.1824898 GHz -10.43 dBm
Dz M1 1 -11.2453 MHz -6.14 dB
D3| M1 1 6.2531 MHz -6.09 dB

Spectrum l':%:( |

Ref Level 20.00 dBm @ RBW 100 kHz
| Att 30 de SWT E6.8 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D3[1] -6.40 dB
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-50 dBm
-70 dBm
GF 5.22 GHz 32000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | Function Function Result
M1 1 5.2224898 GHz -10.18 dBm
Dz M1 1 -11.2328 MHz -6.30 dB
D3| M1 1 6.2734 MHz -6.40 dB

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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Spectrum

=]

Ref Level 20.00 dBm @ RBW 100 kHz
| Att 30 dB  SWT 56.2 ps @ VBW 300 kHz  Mode asuto FFT
@ 1Pk Max
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CF 5.24 GHz 32000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.2424898 GHz -10.35 dBm
Dz M1 1 -11.2578 MHz -6.36 dB
D3| M1 1 6.25 MHz -6.21 dB

Spectrum |
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Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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4C-T

'#;IWIE Shenzhen ZCT Technology Co.,Ltd. Page 81 of 143 Report No.: 17ZCTE0629003FR

Spectrum | lnéf: I

Ref Level 20.00 dBm @ RBW 100 kHz
| Att 30 dB  SWT 56.2 ps @ VBW 300 kHz  Mode asuto FFT
@ 1Pk Max

D3[1] 6.18 dB

6.24530 MHz
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Marker

Span 50.0 MHz

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.7874914 GHz -12.16 dBm
D2 M1 1 -11.2578 MHz -6.33 dB
D3| M1 1 6,2453 MHz -6.18 di

Spectrum | lnéf:

Ref Level 20.00 dBm @ RBW 100 kHz
| Att 30 dB  SWT 56.2 ps @ VBW 300 kHz  Mode asuto FFT
@ 1Pk Max
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Marker

Span 50.0 MHz

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.8274898 GHz -12.02 dBm
D2 M1 1 -11.25 MHz -6.40 d&
D3| M1 1 6, 2484 MHz -6.05 dB

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com
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Ant 802.11 n20

Spectrum | lnéf: I

Ref Level 20.00 dBm @ RBW 100 kHz
& Att 30 dB SWT 56.2 ps @ VBW 200 kHz Mode Auto FFT
@ 1Pk Max
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Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.1824883 GHz -10.19 dBm
D2 M1 1 -11.2359 MHz -6.36 dB
D3| M1 1 6,2563 MHz -6.01 dB

Spectrum | lnéf: I
Ref Level 20.00 dBm @ RBW 100 kHz

o Att 30 dB  SWT S6.8 ps @ YBW 200 kHz  Mode Auto FFT
@ 1Pk Max
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Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.2224898 GHz -10.70 dBm
D2 M1 1 -11.2359 MHz -6.25 dB
D3| M1 1 6,2453 MHz -6.18 di

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Spectrum | lnéf:' I
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M1 1 5.2424914 GHz -10.24 dBm
D2 M1 1 -11.2578 MHz -6.21 dB
D3| M1 1 6,2734 MHz -6.37 di
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M1 1 5.7474852 GHz -12.37 dBm
D2 M1 1 -11.2516 MHz -6.35 dB
D3| M1 1 6,2578 MHz -5.93 dB

Shenzhen ZCT Technology Co., Ltd.
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Spectrum |
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Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Ant 802.11 n40

Spectrum | lnéf: I
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M1 1 5.1949938 GHz -13.27 dBm
D2 M1 1 -22.5625 MHz -5.34 dB
D3| M1 1 12,7325 MHz -6.23 di
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Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Spectrum | lnéf: I
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M1 1 5.7699888 GHz -15.77 dBm
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D3| M1 1 2.87 MHz -5.81 dB
Spectrum | lnéf:
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Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Spectrum | lnéf:' I
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| Att 30 dB  SWT 56.2 ps @ VBW 300 kHz  Mode asuto FFT
@ 1Pk Max

D3[1] 6.26 dB

6.27340 MHz
10 dém M1[1] -9.77 dBm
.24248980 GHz

(4]

0 dBm

M1
-10 dBm ——

el
e D1 -15.770 dBrm D#%ur Mﬁ[fﬂwﬂhﬂﬂbﬁa

-30 dBm

-40 dBm KWNM‘M

50 - b ala o

|
|

-60 dBm

-70 dBm

CF 5.24 GHz 32000 pts Span 50.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.2424898 GHz -9.77 dBm
D2 M1 1 -11.2672 MHz -6.61 dB
D3| M1 1 6,2734 MHz -6.26 dB
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Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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D2 M1 1 -11.2484 MHz -6.36 dB
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Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Shenzhen ZCT Technology Co., Ltd.
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Spectrum | lnéf: I

Ref Level 20.00 dBm @ RBW 100 kHz
& Att 30 dE SWT 04.2 ps @ VBW 200 kHz Mode Auto FFT
@ 1Pk Max
D3[1] -5.87 dB
12.76500 MHz
10 e M1[1] -15.18 dBm
5.75909630 GHz
0 dBm
-10 dBm -
20 dRm—

8]
D1 -21.120 dﬂmﬁl‘w‘% } r1| Im“a
-30 dBm ;
-40 dBm r T

-60 dBm

-70 dBm

CF 5.7533 GHz 32000 pts Span 80.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function Function Result
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Spectrum |

Ant 802.11 ac80

=]

Ref Level 20.00 dBm
|& Att 30 de
@ 1Pk Max

@ RBW 100 kHz
SWT 180.7 ps @ YBW 3200 kHz

Mode Auto FFT

10 dBm

D3[1]

0 dBm

M1[1]

-5.58 dB
74.41380 MHz
-21.98 dBm
5.17373750 GHz

-10 dBm

-20 dBm

M1

-30 dBm

D1 -27.980 dBrm

=]
'!m

-40 dBm

-50 dBmn

-60 dém

o

-70 dBm

CF 5.21 GHz

32000 pts

Span 160.0 MHz

Marker
Type | Ref | Trc |

¥-value ¥-value | Function

Function Result

M1 1
DZ| M1 1
D3| M1 1

5.1737375 GHz
-1.7488 MHz
74,4138 MHz

-21.98 dBm
-5.99 dB
-5.58 dB

Spectrum

(=)

Ref Level 20.00 dBm
| Att 30 de
@ 1Pk Max

SWT 189.7 ps @ YBW 200 kHz

@ RBW 100 kHz
Mode Auto FFT

D3[1]

10 dBrmn

0 dBm

M1[1]

-6.11 dB
34.42500 MHz
-23.77 dBm
5.77873750 GHz

-10 dBm

-20 dBm

01 -29.850 dBm

an
=oE

-40 dBm

-50 dBm

-60 dBm

Nttt s

LRIV s

-70 dBm

CF 5.775 GHz

32000 pts

Span 160.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value | Function

Function Result

M1 1 5
Dz M1 1
D3| M1 1

LF7ET3VE GHz
-41.675 MHz
34,425 MHz

-23.77 dBm
-5.77 dB
-6.11 dB

Shenzhen ZCT Technology Co., Ltd.
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Test Mode Data Rate |Channel Frequency 99%Bandwidth Result
(Mbps) | No. (MHz) (MHz)
Ant

802.11a 6 36 5180 17.7925 Pass
802.11a 6 44 5220 17.8575 Pass
802.11a 6 48 5240 17.8575 Pass
802.11n-HT20 7.2 36 5180 18.09875 Pass
802.11n-HT20 7.2 44 5220 17.77875 Pass
802.11n-HT20 7.2 48 5240 17.93375 Pass
802.11n-HT40 15 38 5190 36.4125 Pass
802.11n-HT40 15 46 5230 36.1975 Pass
802.11ac-VHT20 7.2 36 5180 17.7625 Pass
802.11ac-VHT20 7.2 44 5220 18.07 Pass
802.11ac-VHT20 7.2 48 5240 17.91875 Pass
802.11ac-VHT40 15 38 5190 36.36 Pass
802.11ac-VHT40 15 46 5230 36.15 Pass
802.11ac-VHT80 32.5 42 5210 76.115 Pass

Tel: 400-805-1899

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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99% Bandwidth plot as follows:

Report No.: 17ZCTE0629003FR
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M1 1 5.1828606 GHz -2.97 dBm
T1 1 5.17107938 GHz -11.19 dBm occ Bw 17.7925 MHz
T2 1 5.188871858 GHz -11.12 dBm
Spectrum ||:nv:|
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T1 1 5.21107313 GHz -12.72 dBm occ Bw 17.8575 MHz
T2 1 5.22893063 GHz -13.10 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
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Spectrum | |E%J
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T2 1 5.24893313 GHz -11.67 dBm

Ant 802.11 n20

Spectrum | |E%J

Ref Level 20.00 dBm @ RBW 300 kHz
|& Att 30 dE SWT 18.9ps & YBW 2 MHz  Mode Auto FFT
@ 1Pk Max

M1[1] -2.49 dBm
5.17225560 GHz
10 dBm Occ Bw 18.098750000 MHz

0 dem 1

T fMMWWV\TE
b M(\'J/\/ \’r\"W/\AU\

| AR AR S ki i

-40 dBm

-10 dBm

-20 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz 32000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value | Function Function Result
M1 1 5.1722556 GHz -2.49 dBm
T1 1 5£.17096813 GHz -12.29 dBm occ Bw 18.09875 MHz
T2 1 5.18906688 GHz -11.86 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C-T

it ]

Shenzhen ZCT Technology Co.,Ltd. Page 96 of 143

Report No.: 17ZCTE0629003FR

Spectrum

(=)

Ref Level 20.00 dBm
|& Att 30 de
@ 1Pk Max

@ RBW 300 kHz

SWT 18.0ps @ ¥YBW 1 MHz Mode Auto FFT

M1[1]
10 dém

0 dBm

-4.65 dBm
5.22353060 GHz
17.778750000 MHz

-10 dBm

-20 dBm

-30 dBm

S
-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.22 GHz 32000 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function

Function Result

M1 1
T1 1
T2 1

5.2235306 GHz
L. 21105563 GHz
5.22883438 GHz

-4.65 dBm
-12.02 dBm
-10.81 dBm

occ Bw

17.77875 MHz

Spectrum |

(=)

Ref Level 20.00 dBm
|& Att 30 de

@ RBW 300 kHz

SWT 18.9ps @ YBW 2 MHz Mode Auto FFT

@ 1Pk Max

M1[1]
10 dBm

Occ Bw

0 dBm

i

-4.29 dBm
5.23847060 GHz
17.933750000 MHz

s, ]

-10 dBm

-20 dBm

-30 dBm

o ¥

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.24 GHz 32000 pts

Span 40.0 MHz

Marker

¥-value Y-value | Function

Function Result

Type | Ref | Trc |
M1 1
T1 1
T2 1

5.2384706 GHz
£.231068437 GHz
5.24899812 GHz

-4.29 dBm
-12.52 dBm
-12.45 dBm

occ Bw

17.93375 MHz

Shenzhen ZCT Technology Co., Ltd.

3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.

Tel: 400-805-1899 Fax: 86-755-23702323,;

http: //www.renzhengjiance.com



4C-T

¢;I’EI§ Shenzhen ZCT Technology Co.,Ltd. Page 97 of 143 Report No.: 17ZCTE0629003FR

Ant 802.11 n40

Spectrum | lnéf:'

Ref Level 20.00 dBm @ RBW 500 kHz
|& Att I dE SWT 18.9ps @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max

M1[1] ~4.54 dBm
5.18481130 GHz
Occ Bw 36.412500000 MHz

10 dBm

0 dBm
10 dam gf“ww Mwm@

-20 dBm / \
-30 dem = / \
Vel

-40 dBm

&

-50 dBm

-60 dBm

-70 dBm

CF 5.19 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.1848113 GHz -4.54 dBm
T1 1 5. 17177125 GHz -10.07 dBm occ Bw 36.4125 MHz
T2 1 5.20818375 GHz -11.69 dBm

Spectrum | |E%J

Ref Level 20.00 dBm @ RBW 500 kHz
|& Att 30 dE SWT 18.9ps & YBW 2 MHz  Mode Auto FFT
@ 1Pk Max

M1[1] -5.40 dBm
5.22641380 GHz
Occ Bw 36.197500000 MHz

10 dBm

0 dBm

1T

10 dBm WMMM P il 1o e A

[ \

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.23 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value | Function Function Result
M1 1 5.2264138 GHz -5.40 dBm
T1 1 521189125 GHz -11,57 dBm occ Bw 36,1975 MHz
T2 1 5.24808875 GHz -11.26 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C-T

¢fﬂf§ Shenzhen ZCT Technology Co.,Ltd. Page 98 of 143 Report No.: 17ZCTE0629003FR

Ant 802.11 ac20

Spectrum | lnéf:'

Ref Level 20.00 dBm & RBW 300 kHz
s Att 0 dB SWT 18.0ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] -3.84 dBm
5.17799310 GHz
10 dBm occ Bw 17.762500000 MHz
0 dem b1

10 WWMWWW

/ \
/ N

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz 32000 pts Span 40.0 MHz
Marker

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.1779931 GHz -3.84 dBm
T1 1 5. 17113562 GHz -10.30 dBm occ Bw 17.7625 MHz
T2 1 5.188589812 GHz -11.63 dBm

Spectrum | |E%J

Ref Level 20.00 dBm @ RBW 300 kHz
|& Att 30 dE SWT 18.9ps & YBW 2 MHz  Mode Auto FFT
@ 1Pk Max

M1[1] -4.18 dBm
5.21663310 GHz

10 dBm Occ Bw 18.070000000 MHz

0 dBm hir

. TY"WMMW“W

-20 dBm

B TR

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.22 GHz 32000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | ¥-value Y-value | Function Function Result
M1 1 5.2166331 GHz -4.18 dBm
T1 1 5£.21097688 GHz -12.39 dBm occ Bw 18.07 MHz
T2 1 5. 22904687 GHz -12.30 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C-T

¢fﬂf§ Shenzhen ZCT Technology Co.,Ltd. Page 99 of 143 Report No.: 17ZCTE0629003FR

Spectrum | |E%J

Ref Level z0.00 dBm @ RBW 300 kHz
o att 30dE  SWT 18.9 ys ® YBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] ~3.57 dBm
5.24223940 GHz
10 dBm Oce Bw 17.918750000 MHz
0 dem bt

. lj,w.-wwx_\ J_,N»«JXV\/\-v--\‘_,.‘,\,L_\F.---mf\XE

-10 dBm

-20 dBm
Wﬁf\,ﬂ AW l\,-'// \‘b-\ - ""‘-J‘»J‘V’\J\\M

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.24 GHz 32000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | ¥-value Y-value | Function Function Result
M1 1 5.2422394 GHz -3.57 dBm
T1 1 5£.23099687 GHz -12.53 dBm occ Bw 17.91875 MHz
T2 1 5.24891563 GHz -12.74 dBm

Ant 802.11 ac40

Spectrum | lnéf:'

Ref Level 20.00 dBm @& RBW 500 kHz
|& Att 3 dE SWT 18.9ps @ VBW 2 MHz Mode aAuto FFT
@ 1Pk Max
M1[1] -5.34 dBm
5.18088880 CHz
10 dBm Occ Bw 36.360000000 MHz
0 dBm T
T w i b
-10 dBm Fash e (2

-20 dem [ \
A e Aty

240 dBm o
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 32000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.1808888 GHz -5.34 dBm
T1 1 5.17185875 GHz -11.66 dBm Occ Bw 36,36 MHz
T2 1 5£.20821875 GHz -11.60 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C<T
L= =T

Shenzhen ZCT Technology Co.,Ltd.

Page 100 of 143

Report No.: 17ZCTE0629003FR

Spectrum |

=

Ref Level 20.00 dBm
|& Att 30 de

SWT 18.9 ps & VBW

@ RBW 500 kHz
2 MHz

Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1]

0 dBm

Occ Bw

-5.26 dBm
5.22341130 GHz
36.150000000 MHz

P et it

-10 dBm

-20 dBm

-30 dBm

Sl ey

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.23 GHz

32000 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value |

Function

Function Result

M1 1
T1 1
T2 1

5.2234113 GHz
5.21194625 GHz
£.24809625 GHz

-5.26 dBm
-11.19 dBm
-10.04 dBm

Occ Bw

36,15 MHz

Spectrum |

Ant 802.11 ac80

Ref Level 20.00 dBm

@ RBW 500 kHz

|& Att I dE SWT 372 ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] ~13.31 dBm
5.19796250 GHz
10 dBm occ Bw 76.115000000 MHz
0 dBem
1
-10 dBm — =
TW‘MAMM» .“J:-,M | P Y
-20 dBm [ ﬁ\
-30 dem

-50 dBm

-60 dBm

-70 dBm

CF 5.21 GHz 32000 pts Span 160.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 5.1979625 GHz -13.31 dBm
T1 1 5.1719625 GHz -15.87 dBm occ Bw 76.11 MHz
T2 1 5.2480725 GHz -16.78 dBm

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4CT

'#;IWIE Shenzhen ZCT Technology Co.,Ltd. Page 101 of 143 Report No.: 17ZCTE0629003FR

6.5 Peak Power Density

6.5.1 Applied procedures / Limit

1.For the band 5.150-5.250 GHz, the peak power spectral density shall not exceed 11 dBm in any
1000KHz band.

2.For the band 5.725-5.850 GHz, the peak power spectral density shall not exceed 30 dBm in any
500KHz band. If transmitting antenna directional gain is greater than 6 dBi, both the maximum
conducted output power and the peak power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

6.5.2 Test procedure

1. The setting follows Method SA-1 of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v01 . For devices operating in the band, the rules specify a measurement bandwidth of 500
kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be
used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz, “provided that the
measured power is integrated over the full reference bandwidth” to show the total power over the
specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are performed using
a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW = 1/T, where T is defined in section 11.B.l.a).

b) Set VBW = 3 RBW.

¢) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW)
to the measured result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the
spectrum analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to
the measured result, whereas RBW (< 1 MHZz) is the reduced resolution bandwidth of spectrum
analyzer set during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of
continuous transmission or are corrected upward for duty cycle.

6.5.3 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5.4 Deviation from standard

No deviation.
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6.5.5 Test results

VIl NTx Data Rate] Channel Freq. Ant PSD Limit e
(Mbps) No. (MHz) (dBm/MHz) (dBm /MHz)

11a 2 6 36 5180 -1.16 11.00 Pass
1lla 2 6 44 5220 -0.81 11.00 Pass
11a 2 6 48 5240 -0.89 11.00 Pass
11n-HT20 2 7.2 36 5180 -0.48 11.00 Pass
11n-HT20 2 7.2 44 5220 -0.82 11.00 Pass
11n-HT20 2 7.2 48 5240 -0.98 11.00 Pass
11n-HT40 2 15 38 5190 -4.19 11.00 Pass
11n-HT40 2 15 46 5230 -4.25 11.00 Pass
11lac-VHT20 2 7.2 36 5180 -1.02 11.00 Pass
11lac-VHT20 2 7.2 44 5220 -0.90 11.00 Pass
1lac-VHT20 2 7.2 48 5240 -0.64 11.00 Pass
1lac-VHT40 2 15 38 5190 -2.99 11.00 Pass
1lac-VHT40 2 15 46 5230 -2.83 11.00 Pass
1lac-VHTS80 2 325 42 5210 -3.16 11.00 Pass
11a 2 6 149 5745 -3.31 30.00 Pass
11a 2 6 157 5785 -3.15 30.00 Pass
11a 2 6 165 5825 -2.58 30.00 Pass
11n-HT20 2 7.2 149 5745 -2.67 30.00 Pass
11n-HT20 2 7.2 157 5785 -3.35 30.00 Pass
11n-HT20 2 7.2 165 5825 -2.94 30.00 Pass
11n-HT40 2 15 151 5755 -5.94 30.00 Pass
11n-HT40 2 15 159 5795 -5.95 30.00 Pass
11lac-VHT20 2 7.2 149 5745 -2.99 30.00 Pass
1lac-VHT20 2 7.2 157 5785 -2.83 30.00 Pass
11lac-VHT20 2 7.2 165 5825 -3.16 30.00 Pass
1lac-VHT40 2 15 151 5755 -5.94 30.00 Pass
1lac-VHT40 2 15 159 5795 -5.28 30.00 Pass
11lac-VHTS80 2 325 155 5775 -14.39 30.00 Pass

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C<T
L= =T

Shenzhen ZCT Technology Co.,Ltd.

Page 103 of 143

Report No.: 17ZCTE0629003FR

Result plot as follows:
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Ant 802.11 n20
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6.6 Maximum Peak Output Power

6.6.1 Applied procedures / Limit

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output

power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in
this band may employ transmitting antennas with directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters transmitting
the same information. The operator of the U-NII device, or if the equipment is professionally installed, the
installer, is responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

FCC Part15 (15.407) , Subpart E
Section Test Item Limit Frequency Result
Range (MHz)

0.25 watt or
15.407(E) Peak Output 23.9794dBm 5150-5250 PASS
Ii Power
W) W 1 watt or 30dBm 5725-5850 PASS

6.6.2 Test procedure

KDB 789033 D02v01r01 - Section E) 3) b) Method PM-G

The EUT was directly connected to the Power Sensor & Power meter.

Average power measurements were perform only when the EUT was transmitting at its maximum power
control level using a broadband power meter with a pulse sensor. The power meter implemented triggering
and gating capabilities which were set up such that power measurements were recorded only during the ON
time of the transmitter. The trace was averaged over 100 traces to obtain the final measured average
power.

6.6.3 Test Setup

EUT Power Meter

6.6.4 Deviation from standard
No deviation.
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6.6.5 Test results

Test Mode Data Rate Channel Freq. Ant Limit Result
(Mbps) No. (MHz) Average <(dBm)
Power (dBm)

1la 6 36 5180 11.62 23.9794 Pass

1la 6 44 5220 11.48 23.9794 Pass

1la 6 48 5240 1151 23.9794 Pass

1la 6 149 5745 10.65 30 Pass

1la 6 157 5785 10.34 30 Pass

11a 6 165 5825 10.27 30 Pass
11n-HT20 7.2 36 5180 11.85 23.9794 Pass
11n-HT20 7.2 44 5220 11.33 23.9794 Pass
11n-HT20 7.2 48 5240 11.26 23.9794 Pass
11n-HT20 7.2 149 5745 10.71 30 Pass
11n-HT20 7.2 157 5785 10.45 30 Pass
11n-HT20 7.2 165 5825 10.36 30 Pass
11n-HT40 15 38 5190 11.19 23.9794 Pass
11n-HT40 15 46 5230 11.68 23.9794 Pass
11n-HT40 15 151 5755 10.52 30 Pass
11n-HT40 15 159 5795 10.33 30 Pass
1lac-VHT20 7.2 36 5180 11.29 23.9794 Pass
1lac-VHT20 7.2 44 5220 11.46 23.9794 Pass
1lac-VHT20 7.2 48 5240 11.35 23.9794 Pass
1lac-VHT20 7.2 149 5745 10.74 30 Pass
1lac-VHT20 7.2 157 5785 10.48 30 Pass
1lac-VHT20 7.2 165 5825 10.50 30 Pass
1lac-VHT40 15 38 5190 11.13 23.9794 Pass
1lac-VHT40 15 46 5230 11.69 23.9794 Pass
1lac-VHT40 15 151 5755 10.25 30 Pass
1lac-VHT40 15 159 5795 10.34 30 Pass
11lac-VHT80 325 42 5210 6.68 23.9794 Pass
11lac-VHT80 325 155 5775 6.45 30 Pass
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6.7 FREQUENCY STABILITY MEASUREMENT

6.7.1 Applied procedures / Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
Emission is maintained within the band of operation under all conditions of normal operation as
specified in the user”s manual.

6.7.2 Test procedure

1. To ensure emission at the band edge is maintained within the authorized band, those values
shall be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum
analyzer, which is set to maximum hold function and peak detector. The peak value of the
power envelope was measured and noted. The upper and lower frequency points were
respectively measured relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in
table below.

6.7.3 Deviation from standard

No deviation.

6.7.4 Test setup

Standard Temperature

& Humidity Chamber
Spectrum Analyzer =

N
-

L

ol EUT

Power Supply

ooo

Shenzhen ZCT Technology Co., Ltd.
3/F., Building 5, Hongsheng Industrial Zone, Bao'an Road, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China.
Tel: 400-805-1899 Fax: 86-755-23702323;  http: //www.renzhengjiance.com



4C-T

¢fﬂf§ Shenzhen ZCT Technology Co.,Ltd. Page 120 of 143 Report No.: 17ZCTE0629003FR

6.7.5 Test results

Voltage Power Temp Frequency Tolerance (ppm)
(%) (VAC) 9
- 20 3.47
-10 2.06
0 1.73
100% 120 +10 221
+ 20 (Ref) 3.96
+ 30 4.24
+ 40 3.01
+ 50 2.68
115% 138 + 20 3.47
85% 102 + 20 2.88

Note: Frequency Tolerance (ppm) = {{Measured Frequency (Hz) - Declared Frequency (Hz)] / Declared
Frequency (Hz)} ¥10°.
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6.8 AUTOMATICALLY DISCONTINUE TRANSMISSION

6.8.1 LIMIT OF AUTOMATICALLY DISCONTINUE TRANSMISSION

The device shall automatically discontinue transmission in case of either absence of information to transmit
or operational failure. These provisions are not intended to preclude the transmission of control or signaling
information or the use of repetitive codes used by certain digital technologies to complete frame or burst
intervals. Applicants shall include in their application for equipment authorization to describe how this
requirement is met.

6.8.2 TEST RESULT OF AUTOMATICALLY DISCONTINUE TRANSMISSION

During no any information transmission, the EUT can automatically discontinue transmission and become
standby mode for power saving. The EUT can detect the controlling signal of ACK message
transmitting from remote device and verify whether it shall resend or discontinue transmission

6.9 ANTENNA REQUIREMENT

6.9.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall be designed
to ensure that no antenna other than that furnished by the responsible party shall be used with the device.

6.9.2 EUT ANTENNA

The EUT antenna comply with the standard requirement.
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7 Photographs

7.1 Radiated Emission Test Setup

Below 1G
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7.2 Conduction Emission Test Setup
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7.3 EUT Constructional Details

?'F

SWITCHING ADAPTOR
MODEL:FJ-SW1203000N
INPUT:100-240V~
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**End of report**
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